Lfonversion KIT

For mini Titan E325 / E325 SE No.3802

* The mini Titan and electronic components are not included, and assembly is required.
* The images used are for illustration only and may vary from the actual item, which depends on the version of your ariginal mini Titan.
* The contents may vary from actual item are subject to change without prior notice due to product improvements and specification changes.

# FESAEiEmini Trantliff NETaE - EMEEEETEE -
* BERUNIETE - BFEHEE  SHUUEREMmIn Titan E325kRHRE «
* FEARMIZSETIEHETEMESR | EERERISSHHREINENS - BEMNEEERAERENES - TESTENERS -

Introduction IS

Designed to get a mini Titan E325 / E325 SE upgrade to V2 with a minimum amount of fuss, the "V2 Conversion KIT" is a
convenient and cost effective package that contains the necessary parts to upgrade an exciting.

AEHFAZmini Titan V2R D2 IRATAMESHE - EEESF LAImini Titan E325 / E325 SELREFRRBNSAFABRR/V2
W7 RS2 2R AREER R

This instruction manual assumes that you already have an original and fully-assembled mini Titan E325 / E325 SE helicopter.
The manual will take you through detailed disassembly / assembly steps for madifying the mini Titan E325 / E325 SE into

a V2 version.

Following tables show all included parts in the V2 Conversion KIT. These tables include parts from both the new V2 version
model and some from the V1 version. For re-building your model clearly, the new parts are always identified by an asterisk
* in front of the part number.

The parts / items in the exploded drawings that do not carry an asterisk * imply they are from your original model. Please
re-use them during the conversion.

A48 S BAE 1 135 SRR AN ] HE SB[ MImini Titan E325 / E325 SERUECRV2RRAS - wla¥ RIS BIE 1T -
SEXRDNMELERE RN SIRES FEESTEAEHTY F FEEDNRRERERENERF - SECEEINSIHR
i REAEARANHTS - SEFHERATMEE+E - BAREREmIn Titan E325 / E325 SE# EZFHRIE - 5555
DEERE LIS -

Disassembling Your Original mini Titan Rtg76%

before you disassemble the Tail Boom from
the Main Frame.

T FEEMERAT - ISR EASPTE E TR
(EE IR -

B Tail Unit Disassembly RSB g Disconnect all wires of electric devices

Unscrew the Screws as drawing » and then take
apart the Tail Unit from the Main Frame.

KB TR E IR - IR ETHER S SIEELL -




B Removing Motor Unit #7 T&:Z48

Mo, | Item No. Description L Qty
1 | HME33B | Set Screw h3x3 BEEMIERKMIX3 | 1

e T —
et A i,

=

R, 1]

B Removing Main Gear Set & Main Rotor Head Set # T X &fif & e B84

Mo, | Item No. Cescription ZiE

1 | BK1020 Man Shaft Lock Ring 1HEHE

2 |HME3-3B | SetScrew M3x3 WEAEEREMI%3
3 | HMC2-14B | Socket Screw W2 x14 POy EEREM2 X 14

4 | HML2 M2 Mut M2

1. Unscrew the Socket Screw and remove the Main
Shaft (with Main Rotor Head Set) .

2. Removing the Gear Set from the Main Frame.

1. BRI EER IS EIrEEE bR -

2. EEmEHEMEENEL -




Converting to a mini Titan V2 E##H3&
B Main Frame Assembly-1 A88#H5%-1

Mo, | Item Mo, Description 28 ity
w1 | BK18G2 Carbon Main Frame MR AR 2

*2 | B\1882 Upper Bearing Set FEEER 1
3 | B\1883 Lower Bearing Set TREFREE 1
«4 | BK1878 Front Servo Tray BIfRERIEE 2
*5 | BK18B1 Rare Servo Tray HERNE 1
*F | HSAZ-6 Bution Heao Socket Screw, M2 | 2EEM RIS

\\ e B
NI\
\\}‘1«@[ Q\:\\:\\\\E: i

[\ N

™,

Assemble the left main frame as drawing.
Secure the screws with a drop of
threadlocker but not over tighten.
Apply threadlock = . _
ol e S=ETEREAE - ERESENET
T {[HrEZiBEHEEE -

H Main Frame Assembly-2 F§2#03k-2

No. | Item Mo, Description ] Oty | 1. Assemble the tail drive gear set as drawing.

+1 | BV2609 Tail Bearing Flangs Set EAESEREE 2. Secure the tail drive gear set to the main frame set.
«2 |BV1412 | Metal Pulley St (14t) SBEEHIE (14T) 1. 2EETHEE SRR &ERIE -

*3 | BK1445 Tail Gear 28t B R 28T 2. iR ESEHEREZERRE L -

#4 | HMY1-5 Pin 81X5.3 EHE 8 1x5.90

#5 | HMD2-6 Flat Head Phillips Screw, M246 | FHE+FHEE M2xG
*G | HNX2-10B | Socket Button Head Self FEEAEENR
Tapping Screw M2X10 M2x10

~

Apply threadlocker
EREsRER




B Main Frame Assembly-3 F82#03k-3

Mo, | Item Mo, Description L ity || Mo, | Ttem Mo, Description =if
«1 | BK2601 Fhasing Control & Bracket Set | SRS #5 | HMX2-6B | Socket Button Head Self | *EE/H BETEL

w2 | BKPE0 Battery Tray Wi Tapping Screw MZ2x6 M2 X6
*3 | BK2E0E Bottom Bracket HEER *& | BK1B8S Canopy Standoff R

+4 | BK1887 Standoff Spacer EliE

1. Assemble the Battery Tray, Anti-rotation Bracket and Bottom
Bracket by Tapping Screws as drawing.

2. Assemble the Canopy Standoff & Standoff Spacer on the
main frame set, secure tightly with a drop of thrardlocker.

1. S2EETHEMRE - +FEAUENRESERLEINE
FRIEERZEEINRE -

2. EHEEMAEE SRRSO R E R E AR -

Apply threadlocker
FERRIENERE

® Main Frame Assembly-4 F§2#05%-4

Ma. | Ttem Mo Description 238 Oty
»1 | BKPROZ Antenna Holder TR

*2 | BK2EO3 Canopy Clip HREEE

*3 | BK1473 Landing Skid (Black) R (=

wi | HNXZ2-6B Button Head Socket Scraw, M2E | 2EREATEETEHNI K6

Assemble the Landing Skid, Canopy Clip & Antenna
Holder as drawing, and then attach the skid set on

the main frame set.

STRRHE - BREEREXREE » AREFHE
BERE0IWIE -




H Main Frame Assembly-5 F§2#83%-5

Mo, | Item No. Description L Qty
1 | BK1020 Main Shaft Lock Ring IHEE

2 | HME3-3B Set Screw M3x3 EEA BRI E
3

4

HMC2-14B | Socket Screw M2x14 PO UEIERAME 14
HWL2 M2 Nut M2LEIE

1. Slide the main gear set into the main frame set.

2. Insert the Main Shaft into the Upper Bearing
Housing, main gear set & Lower Bearing Housing.

3. Line up the holes of the Autorotation Tail Drive
Gear, One Way Bearing Shaft & Main Shaft, and
then insert the Socket Screw to fix them with a M2
MNut. Add a drop of threadlocking when securing,
but do not over tighten.

4 Attach the Main Shaft Lock Ring on the end of the
Main Shaft. Secure the ring by a Set Screw with a
drop of threadlocking, note there should be no play
of the Main Shaft.

1. i E B EABIRES -

2. T UNERA CEhAREE - TARIRIE R T EhAEE -

3. HIERESTEE - ERFRME T EFU® - FA
AT VARSI ERIE - ERESERSEEEE -

4. BIHEREANTHER  (FRESMEREE -
LR TEHIAEE L TEEZZE -

Apply threadlocker
fEFAME R RERE

H Tail Boom Bracket Set-1 BEEEEEHE-1

Ma. | Ttem Mo Description 238 Oty || M. | Hem Mo.

Description

»1 | BK2610 Tail Boom Bracket EEEEZ 1 ||*2 | BK1586

Bracket Spacer

wr
-....-
- -

Loose the screw at this step for the belt adjustment later.

FRRERALLAREERS  LIRSIRERE LR -

The images are for illustration only and may vary from the actual item,
which depends on the version of your original mini Titan E325.

BREXHETE » BREHESE  BELUTRHESmMIN Titan ES25IRARE -

-5-




W Tail Boom Bracket Set-2 BEETEEEIHIE-2

Mo, | Item Mo, Description 25

Qty

Socket Button Head Self
Tapping Screw, M2x10

+1 | HNX210B
M2 %10

*EERBENER

4

*2 | BK1889 Frame Spacer B

1

Socket Screw M2 x10

*3 | HMC2-10B

A EEIEM2 X0

2

Tail | H#E

27
Drive Gear Set & " Nose ! $#38
a0

-
-~

Ensure the leading edge of the blades rotate

this way as drawing. (Turn the Main Gear

clockwise, the main rotor grips turns clockwise

and the Tail Blades turn counter clockwise.)

AR RIsE M AR ETARR -

(EEEt 73 A S eah2es » EHER AR )RR
L &t - ENERTATET4EE) - )

S/

1. Insert the tail unit into the main frame set, twist
the belt toward right for 90° and then warp around
the pulley.

2. First tighten the 4 upper Tapping Screws to attach
the Tail Bracket on the main frame set.

1. SEFEALAINRES » FSHEEFAGIEE00E
#% - JiEE%s -

2. FoERdE E A AI45ER: » MEEETEREET
FTEHREL -

Apply threadlocker
{FRAm R

W Tail Boom Bracket Set-3 BEEGEITERHIE-3

Mo, | Item Mo, Description 218

Qty

Button Head Sccket Scraw,
WZxE

*1 | HSAZ-6

MEXE

HEEPTEES

4

1. Pull the Tail Boom out slightly by grasping the Tail Unit
with one hand and the main frame set with the other.
Adjust until the belt deflects by about 0.2mm (0.08").

2. Tighten the 4 lower Tapping Screws to fix the Tail Bracket
on the main frame set.

3. Adjust the Bracket on the Tail Boom to a proper position,
and then tighten the screw to fix it.

1. —FEEERIRE » 5—FEEENGESHINI « £
RIS - BRI REEENREEEEERE TR
0.2mmi{0.08" } =

2. # F a4 fRiRARIRSE - iSEEEEEEERERRE -

3. EXBREREEEEUSHE - BIRBEEMETE -

Screw Driver

IR T




W Electric System-1 EFHA#i-1

No.| Item No. | Description B Step 1/ SB—

=1 | BK1880 Motor Mount EiEE 1. Mount the motor to the Motor Mount.

w2 | HSAZ-5E | Socket Screw M3x5 ¥ WP AR MIXE 2. Secure the Drive Gear to the motor shaft tightly with a
*3 | HSAZ-6 Button Head Socket Screw, | S EEAEEHS drop of threadlocking.

W26 M2XE 1. HEEEEREEEERL -

4 |HME3-3B | Set Screw M3x3 PR M3 % 3 2. [FHEENBE SR EREENEETME -

) Step 2/ B

1. Install the Motor Mount into the main frame.

2. Adjust the mesh between the Main Gear and Drive Gear
until there is a small amount of backlash all the way.

1. RN EEEERES -

2. ARFEREE 2% - EEERIZE -

#262 ":!_'é‘
*2)

DY@ The length from the end of Drive Gear
r.- to Motor Mount is 16mm.

BRI RE BB R 16mm -

_“' You can observe the gear mesh from

- T
i3 the bottom of Bottom Bracket. Apply threadlocker
(T AN RS BB R EE SRR - [EFRBRHHIREE

. A

M Electric System-2 &8 F3/#i-2 Apply threadiocker
[EFRRIEE

-

Ne. | Iem Mo, Description “E

#»1 | HMC2-BE | Socket Screw PITTEER N M2 xE Must be purchased separately
HERFSE

1. Remove the servo wheel prior to attaching the Linkage Ball.

2. Mount the Linkage Ball at 12.5mm from the center of the servo arm.

3. Secure the servo to the right Servo Tray and attach the rod to the servo arm.

1. {EERE L RRSIEER T » ZIERE -

2. MR IR R AR P O E12.5mmEE -

3. SRR ET R AR TR AEESETE EA R R - (LA RIE RS EEEHN)

-7-




W Electric System-3 EF#A#i-3

Mo, | Item No. Description L Qty
1 | HMCZ2-8B | Socket Screw POy R M2 X8 4

. Remove all the servo wheels prior to attaching the Linkage Balls.

. Mount the Linkage Balls at 12.5mm from the center of the servo arms.

. Secure the servos to the left and to the back, attach the rods to the servo arms.

. HEEI RS A S A A I ARSI T« LESEIREE -

L R R EE A PR RS TP T 1 2. BmmiE -

. PSR IR T R AR TR RREE E A Rl R  [EEIRER - (BEIRREIEEEIEERN

Must be purchased separately Apply threadlocker
X WREBER BRI

M Electric System-4 E8F##i-4

M. | Item No. Description ZiE 1. Attach the receiver, gyro to the Main Frame by two-sided rubber.
+1 | BK2605 Receiver Tray ERE 2. Insert the Antenna Tube and fix it by the Rubber Tube.

»2 | HNX26B | SocketButton Head Seff | ¥ EEA RENSH 1. EREEEREEFELE - [CRERRE -

Tapping Screw, M2 6 2. ERFFETFEHEEEE -

Gyro [ [EuREE

| Two-Sided Rubber / SR

—— | Receiver / 11514

TS

' Secure the receiver with straps to
g prevent it from being ejected.
RINSBRREERTET » LIFLE
RATARENR -

The images are for illustration only and may vary from the actual item,
which depends on the version of your original mini Titan E325.

BREXHETE » BREHESE  BELUTRHESmMIN Titan ES25IRARE -

Must be purchaszed separately
X NERE




W Electric System-5 EF#A#i-5

Me. | Item No. Description 218 Qty
«1 | BK1884 Veloro Strape T RANEN 2 [ “

g g
1. Mount the ESC | Option | either between the frames or
under the Battery Tr‘?ay wherever it fits and better cooling. Bif18as Vel Sirepe
2. Secure the ESC & Battery (Option | with Velcro Straps WU R
to prevent them from being ejected.
1. R iPES (208 ISR ERIREA » EDhIR TR - L
TR TRAABESRE -
2. EHEEEERTEEEEAREDE (EE) - LR

AT - /
Li-po Battery(Opticn) / 2
ERANE L (WD) // N &

itk
R KN

For normal
—RamiT

I / /
Must be purchased separately = 4 -
HHERTEE B
For 30 flying ! 3DT

B Canopy Assembly =105

Ma. | Hem Mo, Description F
»1 | BV2607-Y | Canopy L
*2 | BK1002 Rubber Grommet BEETEE

1. Wedge the Canopy in the Canopy Clip.

2. Attach the Canopy by pushing the grommets at
the rear of the Canopy onto the Canopy
Standoff on the main frames.

1. B AMREER -

2. MR REE R EE RS EER e L -

Install the Rubber Grommet

onto the Canopy as drawing.

HiHEAETREERS - *
)

The images are for illustration only and may vary from the actual item,
which depends on the version of your original mini Titan E325.

BRETSEAE » BREESE  BLUERHENmMIN Titan E325RREE -
%
Caution / T EZE1E

1. Final preflight check both mechanism & transmitter settings is necassory, please refer your original mini Titan E325
instruction manual & radio manual.

2. You may need to adjust the linkage to ensure the blade tracking.

3. For safety, we strongly suggest using wood or FRP blades for level flight only, rpm should not exceed 1800.
Upgrading to carbon blades for F3C or 3D flying is strongly recommended.

4. For safety the rpm of using carbon blades should not exceed 3200,

1. MATRIGES L BRI SR EEIP2RRE T - F2RIZETImIn Titan E325# HRAAERIERAERAS -

2. R AT AR AR R A E R IR AR rE R e R N RREN M IS -

3. ZRIER  EMITFICREIDENER; » e EREITHE LB A T « AR EESIEREE S
iE1800rpmAT—RERITIER -

4. ZEIEF « TR T e R E2#81E3200rpm -

.




Pi1224

!

]
I
ud
add
ad

PV0268 PY0S03 PW1225 PW1226 Pi227

Threadlocker, #262

Landing Skid (Black)

R262 RS

Phasing Cantrol &
Bracket Set B3\ w{IRMHHE SETES A

Battery & Sst

Baze Plate
REER

Front Servo Tray Set

IR A

" '\l Hl A‘ ﬁ
L \le}ﬂ_‘__n-.-
TEL

L
ll

-

IL

J‘l‘

277

e

Py1228
EEREE

Rear Servo Tray

Py1229
|pper Bearing Block
TR

Pyv1230

Lower Bearing Block

LT

Pyv1231
Canopy Post
v ela

PV1232
Frame Spacer
e

PV1233

Taill Bearing Flange

EREHERRE

gdtd !

/o

X7

Pv1234
EEEEE

Tail Boom Bracket

Py1240
Motor Maunt
EigE

Pyi242
Velcro Strape
N ERRT

Spare Parts List #ZZ48

PyV1244-Y
Frp Canopy(Yellow)
IpHR =RE)

P\1247
Metal Pulley Set
EREFEE

P\V1267

Carben Main Frame(1)

HERER)

Item No.
PV0268

Description
Threadlocker, #262

I EE
EHTER, #0682

Part Mo.

Description

P EE

Pv0ai3

Landing Skid (Black)

HEE

BK1473

Landing Skid

i

BK1615

Landing Skid Camper

iR

Pvi224

Phasing Control & Bracket Sat

L LB

BK2601
BK2802

| Anti-rotation Bracket

Antenna Holder

TFEEIRN
FRER

BK2603

Canopy Clip

REEER

HHx2-68

Socket Button Head Se¥ Tapping Screw, N2X 6

FREEA BB M2XE

Pvi1225

Battery & Receiver Tray Sat

EXEEEEHE

BK2604
BK2805

| Battery Tray

Receiver Tray

Btk
ElEE

HNXZ-68

Socket Button Head S Tapping Screw, N2 6

FEFATEENES M2XE

Fy1226

Base Plate

HEER

BK2608

Battom Bracket

HEER

HN¥2-68

Socket Button Head 86 Tapping Screw, M2 %6

FEFAEENES M2 <6

PV1227

Front Servo Tray Set

AR

BK1878

Front Servo Tray

1 L

HSAZ-6

Button Head Socket Screw, M2x6

FHEA AR MexG

PV1228

Rear Servo Tray

Ak e

BK1881
HEAZ-6

| Rare Servo Tray

Button Head Sockst Screw, M2x6

LAl o 4

LEER B MG |

Py1228

Lower Bearing Block

TREE

B\/1883
HSAZ-6

| Lower Bearing Set

Button Head Socket Screw, M2x6

THEEE

LEER BES MG |

PV1230

Upper Bearing Black

LEEL

B\v1882
HSA2-6

| Upper Bearing Set

Button Head Socket Screw, M2x6

LHEEE

LEER BEN MG |

Py

PW1232

Canopy Post

Frame Spacer

- T
HESE

BK1887

Standoff Spacer

EIE

BK1588
BK1889

| Canopy Standoff

Frame Spacer

[ i
RETH

HMCZ-10B

Socket Screw, M2x10

ATEEE M2x10

PV1233

Tail Bearing Flange

EEHARTE

BV2609

Tail Bearing Flange Set

EEERAEE

HNXZ-10B

Socket Buttan Head Seff Tapping Screw, M2 10

SRR EENEE M2X10

P\1234

V1240

Tall Boom Bracket

Mator Mount

EEEER

BK2610

Tall Boom Bracket

EEEEE

Bi1886

Bracket Spacer

EEETE

HSAZ-6
BK1830

| Motor Mount

Button Head Socket Screw, M2x6

FETEA SR MG |

HSA3-58
HSAZ-6

| Button Head Sacket Screw, M2x6

Socket Screw M3x 5

FETEAT AERMIXE

FEEN BRR, M6 |

P1242
Py1244-Y

Velcra Strape
FRP Canopy{Yellow)

Mz RR R
HEEHED)

BK1584
B\v2607-Y

| Veloro Strape

Caonpy (Yellow)

MR
HeES)

BK1002

Rubber Grommet

HSEENE

Pvi247

Metal Pulley Set

ERWETERE

B\/1412

Metal Pulley Set (14T)

EWEFIRE (14T)

BK1445

Tail gear, 28T

HRERES 28T

HMY1-5

Fin, $1%5.3

#E ¢1x5.30

HWD2-6

Flat Head Phillips Screw, M2«

FRETFER M2k

PV1267

Carbon Main Frame{1)

BRI R

Br1802

Carbon Man Frame

R

L=

-10-




Option Parts BEEH

&0

N
Tﬁ:::\

POT706
Flap Damper(70° )
EBROE(70° )

PyOA2S
Carbon Tail Boom
GHERE

PyiDg2a
Setting Weight
EiE

PV1236
Metal Tail Unit Set
EEEEH

Pv1244
FRP Cancpy(White)
it 1 5]

S

D

*

PY1244-G
FRP Canopy!Green)
Tl s

Fi/1244-C
FRP CanopyiCorbon)
R )

Py1244-LY
FRP Canopy(Blualvellow)
SR

Power & Electronics /0B EF AL+

PY1244-LG
FRP Canopy(Blue/Grean)
R EAE)

P\1245
Linkage Meter & Level Tool Set
EHTE

rrer oo

Mo, 2381
BL. Motor, CBL 28/37-10H
HRIEE, OBL 20/37-10H

MNo.2532
Li+Po Battery E-Charger ELC 4
BEEhAREELCY

Mo 2814
LI-PO Batt, 351P/2200mAR/255
EF, 351P2200mah250

Mo, 2835
L-PO Batt, 3S1P/2200mAR3SC
EE, 3S1P/2200mAn/3aC

Mo .8041H
Speed Control, BLC-40
HRtEfrE, BLC40

w

-

ré

Mo.B070
T37000 Heading Lock Gyro
TGT000 BETEF RS

Mo.BO73

TGEOOQ Gyro WICO915 Servo

TGEO00 fuiF g+ ERFREE

o%

e

No.B131
Micro Servo , C0915
FIMERFRS, C0915

MNo.8139
Micro Servo , C1016MG
#IMERFRES, C1016MG

Accessory HithiBRAER

AC0843
TGE100M Gyra WE-CCAM
Mixer TG-5100M EEESERN

Mo 8072
Gyrascope TGARODD
HETFEERIE TGE000

MNo.8117
Micro Serva , C1016
ERFEIRE, C1016

@2

oD

Mo 2536
T3AC Balance Charger T3AC
FhiEgnEs

Mo.2537

TEAC Digital Balance Charger

TEACES N\ B

MNo.2538
T# Ciaital Balance Charger
TE W) ERE S

QA

MNo. 1075
Ball Link Plers(D3.8mm}
ERBHEY (06.8mm)

No.1076
Ball Link Wrench
HEERGF

Ne 1077
Blade Balancer
el FigE

Mo 1078
Pich Gauge
BER

Mo 1078
Training Gear
BER

A2

— e

Mo, 1080
One Way Bearing Releaser
EEERiEHa

Mo, 1198
Ball Link Reamer
HEEHET] (3.8mm)

Mo, 1388
T-shirt{Black) Size:XS~2xL
Tl E&E) SIZE:XS-2%L

-11-

Mo. 1387

POLO-shirtiWhite) Size:#S~2XL

POLO% (BE) SIZE:XS-2XL

Mo, 3874
Carben Rotor Blade, 325mm
BT ITEE, 325mm




.
o e
deoi U

o] -

Ennversinﬁ: KIHT

For mini Titan E325 / E325 SE N

THUNDE=R TIGE= G20UP
http://www.thundertiger.com

€ 2010




	01
	02
	03
	04
	05
	06
	07
	08
	09
	10
	11
	12

